Subject :- Providing & Fitting Engine sup

Work Details

port i.e. Engine Foundation of Tata Hitachi 120 H No. 51578

Sr. No. Part No. Description Qty | Unit Rate Amount \
1 2 3 4 5 6 7 |
Providing & Fitting Engine support i.e. Engine Foundation of Tata
Hitachi 120 H No. 51578 by removing old, damaged engine foundation
as per OEM specification given below
r A \Cost of Spares
1 \ 8064364 BRACKET (ISUZU ENGINE ) 1 No.
2 8064357 Bracket-Engine 1 No.
3 4609020 BOLT;SEMS 7 No.
4 4334526 Rubber 2 No.
5 1950014 NUT;M14 X 2 4 No.
6 4426636 Rubber (Old -4448738 ) 2 No.
7 4428242 STOPPER 2 No.
8 4366699 STOPPER 2 No.
9 4426637 Rubber (0Old - 4448739) 2 No.
[ 10 7921612 BOLT M16X170 1 | No.
[ 1 4437177 BOLT M16X260 1 | No
[ 12 1950016 NUT M16X2 2 | No
r Total A :
F B Cost of Labour
1 Engine foundation replacing per No. (E/40) 4 Job
2 0il cooler cleaning with plate packing (E/45) 1 Job
3 Complete wiring and loom making ( EL/05) 1 Job
Total B Rs : |
Total A+ B Rs :
CGST 9 % Rs :
SGST 9 % Rs :

Grand Total Rs :

( S.S. Garad )
Deputy Engineer
Mechanical Subdivision No.3,

Dharashiv




